
 1

INVESTIGATION OF FLOCCULENT-FLOCS IN A MULTILAYER-FLOATING-
MEDIA FLOCCULATOR USING HIGH RESOLUTION IMAGES 

 
INTRODUCTION 

 
Flocculation is a common process used in water and wastewater treatment plants. It also 

affects the behavior of particles in a natural system. Factors affecting this process include 
coagulant type and dose, solution pH, mixing intensity and particle concentration. Flocculation is 
a very important step in many solid-liquid separation processes and the structure of flocs can 
greatly influence the efficiency of separation.  
 

Floating plastic media is a hydraulic flocculator/prefilter that induces floc formation by 
using a continuous flow of coagulated water through porous media and separating floc and 
particle by filter bed (Schulz et al., 1994). The advantages of floating-media is a reduction in the 
capital cost of the treatment facility as a result of elimination of the settling basis and elimination 
or significant reduction of the flocculation tank (Ben Aim et al., 1993), high treatment 
efficiencies, automated operation, limited space requirements, which is especially important in an 
intensively urbanized area where land is limited for installing a new facility (Innerfeld et al., 
1979). Other benefits include a reduction in chemical flocculent dosage, resulting in decreased 
sludge production and less maintenance (Ben Aim et al., 1993).  
 

Microscopic analysis is often difficult to measure accurately using existing technologies. 
It requires samples to be withdrawn and the particle to be passed through a small orifice, which 
may cause the floc to break apart and disperse (Gibbs, 1982). Since the flocs break up easily 
during sampling and handing (Eisma, 1986), in-situ or optical technique are necessary to avoid 
these problems (Gibbs, 1982). Natural flocs have been studied up to now only by direct 
observation in the water. In-situ photography has yielded some information on size and shape of 
the floc, but reliable size distributions have not yet been obtained, mainly because the technique 
of size analysis of floc in-situ has not yet given quantitatively reliable results for the whole size 
range (Eisma, 1986).  



 2

Therefore, the structure of this research “Investigation of Flocculent Flocs in Multilayer-
Floating-Media Flocculator Using High Resolution Images” has been separated into 3 parts. 
Firstly; the optimum condition was determined of Polyaluminium Chlorides (PACl) dose and 
hydraulic rate. Secondly; the performance of the system was investigated in terms of large and 
rapid settling floc production using digital camera visualization. Thirdly; the comparison between 
the floc size measure by a microscope analysis (dM) and floc size analyzed by digital image 
analysis (dD) was carried out. 

 
 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



 3

OBJECTIVE 
 
The objectives of this study were classified as follows: 
 
1. To apply the technique of digital camera visualization for analyzing flocculent-flocs 

size in a multilayer-floating-media flocculator and to compare the results between the conditional 
method of microscopy and digital visualization.  

 
2. To determine the optimum operating parameters such as media size, depth of media-

layer, hydraulic rate and flocculent dose for production of large and rapid flocs settling. 
 

SCOPE OF THE STUDY 
 

1. A digital camera (FinePix S5000, FUJI) was used to take images of flocculent-flocs 
produced in the floating-media flocculator. Images of flocculent-floc were analyzed using image 
analysis programs. The analytical results from digital camera images were compared with the floc 
size analysis using the microscopy during which the flocculent-flocs were sampled and plated on 
a glass slide in wet condition and then were observed with the microscope. 

 
2. The optimum operating parameters were determined at different media size such as 3, 

6, and 10 mm in diameter, depth of media layer such as 30 and 60 cm, hydraulic rate such as 2.5, 
5, and 10 m3/m2-h, flocculent doses (Polyaluminium Chlorides : PACl) such as 1.25, 2.5, 5, 10, 
and 40 mg/L. The synthetic raw water was prepared by dissolving kaolin-clay in tap water to 
produce a sample with a turbidity of 80 NTU, approximately. The experimental parameters 
consisted of floc size, floc density, settling velocity, turbidity, pH, temperature, head-loss 
development.  

 
 
 

 



 4

LITERATURE REVIEWS 
 

Colloid  
 

Colloid is  turbidity or suspended solids size as 10-6 to 10-3 mm. Effect to colloid was 
small and low weight until unable sedimentation small until unable to sediment by them self on 
define time such as suspended floc in raw water has difference size and filtration that use to 
separate floc. In general, a colloid or colloidal dispersions, is a two-phase system of matter, small 
droplets or particles of one substance, the dispersed phase, are dispersed in another, continuous 
phase forming so called phase colloid. Another type of colloid is called molecular colloid and is 
formed of macromolecules dispersed in a continuous phase (dispersion medium). Many familiar 
substances, including butter, milk, aerosols asphalt, inks, glues and sea foam, are colloids 
(T.Graham, 1864). Colloids can be classified as follows: 
 
Table 1  Classification of colloids 

Dispersed phase   
Gas Liquid Solid 

Gas None: all gases are 
soluble 

Liquid aerosol, 
Examples: fog, mist 

Solid aerosol, 
Examples: Smoke, 
dust 

Liquid 
Foam, 
Examples: Whipped 
cream 

Emulsion, Examples: 
Milk, mayonnaise, hand 
cream, blood 

Sol, 
Examples: Paint, 
pigmented ink 

Continuous 
Phase 

Solid 
Solid foam, 
Examples: Aerogel, 
Styrofoam, Pumice 

Gel, 
Examples: Gelatin, jelly, 
cheese, Opal 

Solid sol, 
Examples: Cranberry 
glass, Ruby glass 

Source: Tipler and Paul (2004) 
 
 



 5

Coagulation 
 

Coagulation (Destabilization) is the physical-chemical change that occurs between the 
soluble coagulant and the alkalinity in water to form precipitated or incipient floc. Coagulation 
includes feeding one or more chemicals to water and rapid mixing to disperse the chemicals. 
During mixing, or thereafter, chemical reactions occur, resulting in destabilization of colloidal 
and fine suspended solids and initial aggregation of destabilized particle (Cheremisinoff, 1995). 
Destabilization can be created by four processes (Ravina and Moramarco, 1993). 
 
1. Double layer compression 

 
Double layer compression involves the addition of an ionic compound to water. The 

change in ionic concentration compresses the double layer around the colloid. This mechanism is 
often called salting out. 

 
2. Charge neutralization 

 
Charge neutralization refers to the adsorption of a positively charged coagulant (such as 

alum) on the surface of the colloid. This positive charge neutralizes the negative charge of the 
colloid, resulting in a near zero net charge. Charge neutralization can be controlled by using zeta 
potential. This is important because overdosing can reverse the charge on the colloid, and 
redisperse it as a positive colloid, resulting in poor flocculation.  
 
3. Interparticulate bridging 

 
Bridging occurs when long-chain polymers which carry negative charges attach to 

colloids, capturing and binding them together. Bridging is often used in conjunction with charge 
neutralization to form fast settleable floc. For example, alum (low molecular weight cationic 
polymer) is first added under rapid mixing conditions to lower the charge and allow microflocs to 



 6

form. Then a small amount of high molecular weight anionic polymer is added to bridge between 
the microfloc.  
 
4. Colloid enmeshment 

 
Colloid enmeshment refers to the adding of excessive doses of coagulants, usually 

aluminum or iron salts which precipitate as insoluble metallic hydroxides, Al(OH)3 or Fe(OH)3. 
The negative colloids are swept from the water by enmeshment in the settling hydrous oxide floc. 
This mechanism is often called sweep coagulation.   

 
Coagulant 

 
The coagulant can be separated into main 3 classes. 
 

1. Aluminium salts such as 
 Aluminium sulfate or alum: Al2(SO4)3.14.3H2O 
 Ammonia alum: Al2(SO4)3( NH4)2 SO4.24H2O 
 Potash alum: Al2(SO4)3K2 SO4.24H2O 
 
2. Iron salts such as 
 Copperas: FeSO4.7H2O 
 Chlorinated copperas: FeSO4.7H2O + Cl2 
 Ferric chloride: FeCl3 
 Ferrifloc: Fe2(SO4)3 
 
3. Others such as 
 Sodium aluminate: NaAlO2 
 Polyaluminium chloride: PACl 
 
 



 7

Different chemicals substance may be used in coagulation depending on the 
characteristic of water being treated. In some water, the combination of two or more chemicals is 
better than one chemical alone. It is usually necessary to perform coagulation tests (jar test) in 
laboratory to decide which chemicals should be used. 
  

Chiemchaisri et al., (2003) reported that the appropriate filtration rate of using combined 
floating plastic media (polypropylene) with sand for surface water treatment was 5 m3/m2-h, by 
comparison between PACl, alum and FeCl3. Polyaluminium chloride was found to be the best 
coagulant which achieved the average suspended solids removal efficiency and average turbidity 
removal efficiency of 95.5% and 96.3%, respectively.  

 
Polyaluminium chloride (PACl) 
 
 Polyaluminium chlorides (PACl) are synthetic polymers that dissolve in water. They 
react to form soluble aluminium poly-hydroxides which precipitate in bigger volumetric flocs. 
PACl can be used as a coagulant for all types of water treatment such as drinking water, industrial 
wastewater, urban wastewater (ENCO Engineering, 2003). 
 The advantages of PACl consist of 

- lower dosage requirement 
- no requirement for a neutralizing agent (such as soda, lime) 
- shorter flocculation time 
- smaller amount of sludge 
- reduced number of backwashing step 
- higher quality of the treated water 
- forming quickly settle floc 
- wide range pH variation 

 
 
 
 



 8

Flocculation 
 

Flocculation refers to the gentle agitation of treated water for a period of time. The 
mechanism occurring in this step is the collision of the small floc particles with each other and 
with other suspended particles in the water. This occurrence causes them stick together or 
agglomerates and grow into large floc masses and readily settleable masses. (Cheremisinoff, 
1995) 

 
There are three physical processes acting transport particles and increase particle-particle 

interaction, enhancing the likelihood of coagulation and flocculation: perikinetic flocculation 
(Brownian diffusion), orthokinetic flocculation (fluid shear), and differential settling. (Blazier, 
2003). A diagram of these processes is shown in Figure 2.  
 
1. Perikinetic flocculation 

 
Perikinetic flocculation is the result of collisions of the small particles due to Brownian 

motion. This motion is induced by the temperature of the water. This process occurs when the 
diameter of the particles is less than 1 micron, so it does not help to grow larger floc. This results 
in a "micro-floc"  

 
2. Orthokinetic flocculation 

 
Orthokinetic flocculation is the growth of the particles due to fluid motion (agitation). 

This process produces the bulky separable floc needed for clarification by sedimentation or 
filtration.  

 
3. Differential settling  
 

Differential settling occurs when particles settle due to gravity and collide with other 
particles forming flocs during vertical transport. 



 9

 
 Figure 1  Conceptual schematic of the sub-processes controlling particle aggregation, the size  
spectrum for naturally occurring rainfall-runoff particles 
Source: Blazier (2003) 
 

The agitation in flocculation can be induced by mechanical flocculators such as paddles, 
propellers, turbines etc. or hydraulic flocculators such as baffle channels, coarse media etc. 
Schulz et al., (1994) evaluated the new development of coarse media flocculator that used 
floating or buoyant plastic media in the laboratory and field. The study reported that two-stage 
buoyant media flocculator had advantages such as effective treatment at higher loading rate and 
shorter residence time than mechanical flocculators. 
 

 
 
 
 
 



 10

Principle of Floating Plastic Media 
 

In conventional water treatment system, coagulation and flocculation are usually 
followed by sedimentation and filtration for elimination the fine suspended solids and colloidal 
solids in water and disinfection for killing pathogens. However, the system requires facilities that 
involve the high cost of construction, operation and maintenance. Consequently, the development 
of water treatment process requires a compact and less energy consumptive system when the 
system performance is compared with the conventional processes. Therefore, this research is 
related to the new development of compact and economic process, or referred to floating plastic 
media flocculator. 
 

The floating plastic media flocculator was developed from contact-flocculation filtration, 
a process whereby coagulant is added directly to the raw water. After that both flocculation and 
filtration occur within the filter bed itself (Kawamura, 1991). A diagram of contact-flocculation 
filtration is shown Figure 2. The typical media filter used in contact-flocculation filtration is 
composed of sand, anthracite, gravel and etc. The drawbacks of these heavier media are high 
energy consumption for backwashing, high clogging, intermixing of again after backwashing, and 
high head loss development (Lager et al., 1977). These lead to the new improvement on buoyant 
or floating plastic media by many researchers (Ngo and Vigneswaran, 1995a, 1995b; Schulz et 
al., 1994; Visvanathan et al., 1996). 

 
Figure 2  Contact flocculation-filtration process 
Source:  Kawamura (1991) 
 



 11

Numerous floating plastic media flocculators have been tried in water and wastewater 
treatment. The experiment (using polypropylene bead of depth 16-40 cm) produced the uniform 
microfloc (26-40 µm), low head loss development (3 cm in 4 hours) and increased removal 
efficiency when operating at higher media depth and lower filtration rate (Ngo and Vigneswaran, 
1995a). The result from the experiment using combined system between floating plastic media 
and coarse sand filter unit compared with single floating plastic media showed that the combined 
system increased removal efficiency (more than 87% and 94% of NH3-N and total-P removal, 
respectively), especially at low filtration rate: 5 m3/m2-h (Ngo and Vigneswaran, 1995b). 

 
In addition, Visvanathan et al., (1996) did experiments with coarse polypropylene and 

fine polystyrene as dual floating media filter. The results from the study showed that the 
advantages of dual floating media filter was higher turbidity removal per unit head loss than sand 
filter, lower head loss development, higher retention capacity, solving the problems of 
intermixing and eliminating the need for an elaborate underdrain system causing a reduction of 
capital, operating and maintenance costs. 

 
The floating plastic media is a hydraulic flocculator that induces floc formation by using 

continuous flow of coagulated water through the pores of media and separating floc and particle 
by filter bed. In floating plastic media, floc is retained in the porosity of the media, decreasing 
void and promoting more contact between small particle and subsequent flow water. Tapered 
flocculation is achieved by grading the bed of different size or changing in cross-section area. 
There are three major processes involving in the floating plastic media: coagulation, flocculation 
and filtration (Schulz et al., 1994). 
 

 
 
 
 
 
 



 12

Mechanisms of Solid Removal in Granular Medium-Depth Filter 

Conventional filtration is the separation of solid particles from a liquid by passing 
through a medium, such as sand, anthracite coal, activated carbon and etc. After that filter retains 
the solid on its surface and allows the liquid to pass through.  